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- Tubos de Acero de México, S.A.
e na rls Carret, México Veracruz Kim 4337 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO -
{52) 229 989 1100 te!
(52) 229 989 1600 fax

'NSPECT‘ON CERT'F‘CATE 3_1 Nunber / Nisnero: Page / Pagina:
CERTIFICADQ DE INSPECCION 3.1 19003636 1/6
(EN 10204 3.1:.2004-1S0 10474 3.1:2013) Dare / Dia: January 24, 2019

Cuztemer / Cliente” PLESA ANAHUAC Y CIAS. SA.DECV. Custornar’s Order ltem / Crdan Clente - llem: Cuztomer’s Refererce / Ref. del Cliente Manufacturer’s Works Order N/ Confirmacidn de Venta
27849 ITEM 1 N/A 266453/01
Wanufacturing Prosess / Proceso de Manufactura: Product Type / Tipo de Preducto: Suriace ¢ Suparficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specifica / Narmas o Especificaciones Stee! Grade / Grado de acerc: Ends / Extremos:
API 5L ED4S/DECEMBER 2012, ASTM A106/18, ASTM A53/18, ASME $A106/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL
2 BISELADO NORMAL
Dimensions / Dimensionas: Schedule / Céduls Length / Longitud: Quantity / Cantidad: § Pes/Pz Nomiral Weight / Peso Nominal:
12750 X 0406 INCH SCH 040 3937 /4101 FT 202592 FT 10873208 LB 53.57 LBFT
3239X 103 MM 12.00/12.50 MTS 61750 MTS 4932 000 KG 7971 KG/M
Snecimen conditon Specdimen dimensions Test Y.5. UTS. Y.S/T5|  Elongation /f Alargamienta
Heat N° | Sample N° | Condicidn de la probeta Dimensiones de la probeta terp | Eal0.50 %. Peg.
Colada N°| faussta N | L5 c¢ Type | On Sy Area Temp. |Win: 290 fin 415 Req. Max. Lo Olat.
Tpo Tamaho Seccén | ensayo | Max: — hax: — ==
mm mm2 °C MPa MPa mm 3

K155 2u00 B AM S5 L 3847 X 1007 38728 RT 354 320 265 0.8 410
AWNY A5 man ired / Segin process da fabricadién Lo becstion of sample £ Ubicacié iz Qrisntation § Orientacidn S Spaciman condition f Cordididn de la probets
8. Bady f Cuszrpo tas Mazimurn / hidimo Req. Max: Required maximuam / Maximo requerido S5 Strip specimen / Muestra rectanguler
L Longiiudna! / Longitudiral Win: Minimum ¢ Minima Req fequired / Requerido U T.5 Ultimate tanglle strength / Renistendia
Lo ngitd inida! Db Obtainert ¢ Ohiznide HT: foam tamgerature / Temperatura embiems 7.5 Yisld strength / Flusncia '

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Compozition % / Composicion %
X0 X i X 1 Xiw
C | Mn| Si | Mo | Cr P 5 Vo Nb | N Cu| Sn ] AL T A g | Ca | N |Ce 1|Cal 1|Cai 2|Col 3
H  Nax 28 | 120 - 15 | 40 30| 30| 80 = 400 | 400 | - = = = 10 = - - 15 6 100
hin = 29 10 = =3 = = - = = = — = = = . = = =z = = =5
Heat N° Sample N° [P Max 28 | 120 - 15 | 40 30 30| 80 5 400 | 400 | - — = =) 10 - - - 15 & 100
Colads NY | Muestra N° tin — 29 | W0 | - — - — — — - - — - - - — - - — - —
96153 L H 19 83 17 R g 12 16 3 0 S0 | 219 9 il 0 3 2 10 33 7 03 [ 03| 414
96135 21090 P 20 82 i7 32 7 11 18 2 Q SO | 219 S 20 0 B ! 9 47 38 02| 02| %03
Tha certiticate « soued by @ computenzed syntem ansit iz g On the nnginal certiticate the trade-mary green wlored Trie certificedo se em t2 mediante sistema computanzedo y & vadado con hirms elecironica. B centitcado original poses imprese &l fago
‘Terans® 5 ftamped In caze the owner of the onginal certficate would releace & copy test s conformity o the origingl one ung Terars calor verde. En caso de que el peseedor dei certificado entregue una copia, deberd garsntizar fa corformidad can el original haciéndose
wpen himse!f the responsibility for any uniewful or not allowed uze. Any slteration andior fa resporzeble por Cusiquier uso Hegal o indebido. Cualgurer aliteracon y/o faisficasién estard sujeta a la tey.
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Tubos de Acero de México, 5.A,

Carrat, México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 REXICO

(525 229 989 1100 tel

(52) 229 989 1600 fax

lNSPECTION CERTIF'CATE 3_1 Nuwmber / Nilmero: Page / Pagiva:
CERTIFICADO DE INSPECCION 3.1 19003636 2/6

(EN 10204 3.1:2004-1SO 10474 3.1:2013) Dare / Dia: January 24, 2019

Customer / Cliente: PLESA ANAHUAC Y CIAS. SA.DECV. Curtomer’s Crdar ltem / COrden Clante - [tem Custormars Reference / Ref. del Clisnte: Wanufacturers Works Grder N® /7 Confinmaciin de Verita
27843 ITEM 1 N/A 266453/01

Manufacturing Process / Proceso de Menufactura: Product Type ¢ Tipo de Preducto: Surface f Superficie:

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification / Normass ¢ Especificacicnes:

API SLED45/DECEMBER 2012, ASTM A106/18 ASTM AS53/18, ASME SA106/2017

Stesi Grade / Grado de acero:

B/X42-1.245/1.250 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:

Schedule { Cedila

Length / Longitud:

Guantity / Cantidad- § Pes/Pz

Namiral Weight / Pess Nemina®

12750 X 0.406 INCH SCH 040 3937/4101FT 202592 FT 10873208 LB 53.57 LB/FT
3229X 103 MM 12.00/12.50 MTS 61.750 MTS 4932 000 KG 79.71 KG/M
Composition % / Compozicién %
X 0 ) X 20000 100
M| S| Mo Cr P S N Nb | M| Cuj oSno | oAl T A5 B | Ca Mo |Ce. 1]|Col 1|Col 2|Col 3
120 ~ 15| 40| 30| 30| 8 | — | 400] 400| - - - - 10| - - - 15 6 | 100
29| 10| - — - - - - — — — - - -- ~ - - - - - -
Heat N* 120 - 15| 40| 304 30| 80| — | 400| 400| - - - — 10| - - - 15 & | 100
Coladz N° 29| 10| — -~ — - - - - - — - - - - - - - -- - -
| 96135 S2 i 4 5 7 11 i 2 ¢ SG 218 § 2L 0 3 1 11 43 aF 0.2 02 | 401
[Ce 1.C Rt Nnimam / Minme ;
|Cci. UOSUREE theVAT il Cusy e

P Product / Producio |

l

THROUGH WALL HARDNESS / DUREZA EN EL ESPESOR

Required values Indsaiduals £ individuates Awverage | Promedio tardness type/Tipo de durezaHRC
valores regueridos Mino—~ | Max 220 | War -~ Min - | Max - | Vari—
Heat N° Sampie N° Specmen condition Quad Scale CD AW (7 Va
Cotada N” tluestra N {5 5¢ Escala 1 2 3 | Avg. 2 3 1 2 3
96155 21090 B AM i HRBW 777 | T4 TR T8y T R R R Ty T780) 775 | 77 03
96155 21091 B AN 1 HREW 68| 760 | T6T| F6S| F5e| Tez| FS3| FIF| TF2| T67 | To4 | 768 1L

AWM. Ac manufactured £ Segin proceso de fabrcacion

Avg Average / Promedio

10 Interna! diameter / Diametro interno

Ls: Lacation of sample / Ubicacion de la muestra

Pn Miaimum / hdinimo
MW Middle wall / Centro

Quad: Quadrant / Cuadrante

5S¢ Specimen conditian / Condicion de la probeta

Thes certiticate is issued by o comptiterized
T stamped  [n caze the cwner of

3ton will be subected to the faw.

c the onignal ore acing

Tenars color verde. En caso de que el poreedor del certficado entr

tate certficado e emite medianie cittema compiitanzado y et validsdo <on tirma slecrenica. B cenuinicado ongmnal pases impreso el logo
egue una copla, debera garsntizer '3 conformidad con el origingl haciéndce
responseble por cualquier uso fegal o irdsbido. Cualquer alterac:on yio falsificacitn estard sueta a e ley
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Tenaris

Tulos de Acero de México, S.A.

Carret. México Veracruz Km 433,7 SN

Delfino Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 21697 MEXICO

{52} 229 989 1100 tei

(52) 229 989 160¢ fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

(EN 710204 3.1:2004-15S0 10474 3.1:2013)

Number / Nilmero: Page / Pagina:

19003636 3/6

Dare / Dia: January 24, 2019

Customer / Clisnte: PLESA ANAHUAC Y CIAS. SA.DECV.

Custorner’s Crder ltern / Crden Cliente - [tem:

Customer’s Reference f Raf del Thenta JAarufactueer's Worls Order N° 7 Confirmedian de Venta:

27849 TTEM 1 N/A 266453/01
tAsnufacturing Process / Proceso de Manufactura Product Type / Tipo de Preducta Surface / Superficie
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones Steel Grade / Grado de acero Ends / Extremos:
API SL ED4S/DECEMBER 2012, ASTM A106/18, ASTM A53/18, ASME SA106/2017 B/X42-1245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensionas Schadule / Cédula: Length / Longitud: Quantity / Cantidad: 5 Pes/Pz Nominal VWeight / Peso Nomiral
12750 X 0.406 INCH SCH 040 3937/4101FT 202592 FT 10873208 LB 53.57 LB/FT
3238 X 101 MM 1200/ 1250 MTS 61.750 MTS 4932.000 XG 79.71 KG/M
[a: Body / Cuzmpo faa Marimum £ Maximo G Outside diametar £ Didmetro axterns War: Wariation / Variacion ‘

| FLATTENING TEST / ENSAYO DE APLASTAMIENTO |

Siandard / Norma: /
Heat N° | Sample N° | is Sc Resuit
Cotade N® | Muestra N° Resuftado

[ 913 210% B | AM Good | Busno

Yo mazrufacturad £ Seqln proces & Bady / Cugpa

men condition S O

Pressure / Presidn Time / Tiempo Results / Resuitado

Unit/ Ursdad Yalue f Vaicr Seconds / Segundos

Sansfactory | Sanstactorio

mpa 139 5

T certiicate o rsued by a computerized systern: and it (3 valld with electranic sgnature. Un the onginal certificate the rade-mark green colored
“Tenans* = stamped In case the owner of the onginal certificate would release & copy of it, he must attest its conformity to the onginal ane taking
upon himself the responsiblity for any unlawdul o not allowed wze. Any alteration andior falification will be subjected 1o the law.

ste certilicado e emite mediante sstema computanzado y ex validado confirma elecirénica.  Ef certificado onginal posee impreso ¢l \go
Tenars color verd caso de que el pessedor ded certificado entregue una copla, daberd garantzar |s conformidad con el original haciéndaze
responsatie par cualquier Lo iegal o indebido. Cualquier alteracion yio fsisificacidn estard sujeta a la ley
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= Tubos de Acero de México, S.A.
ena rls Carret. México Veracruz Km 433.7 SN
Delfinc Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO
{52) 229 989 1100 tel
{52} 229 989 1600 fax

lNS PECT‘ON CERTIF!CATE 3_1 Nmuber / Nilmero: Page / Pégina:
CERTIFICADO DE INSPECCION 3.1 19003636 4/6
(EN 10204 3.1:2004-1SO 10474 3.1:2013) Dare / Dia: January 24, 2019

Customer / Clente: PLESA ANAHUAC Y CIAS. SA.DECV. Custornes’s Order item / Crden Clente - e Customer’s Reference / Ref. del Cliente Marufacturer's \Works Grder N° / Confirmacién de Venta
27849 ITEM 1 N/A 266453/01

hanufacturing Pracess / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie

SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification / Normas o Especificadiones: teal Grade ¢ Grado de acero: Ends / Extremos

API SL ED45/DECEMBER 2012, ASTM A106/18, ASTM AS3/18, ASME SA106/2017 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimenisions / Dimensicnes: Schedule f Cadula: Length / Longitud: Quantity / Cantidad: 5 Pes/Pz Nomina! Weight / Peso Mominal:

12750 X 0406 INCH SCH 040 3937 /4101 FT 202592 FT 10873208 LB 53.57 LBFT

AAAY Gg2 MW 1200/ 12.50 MTS 61.750 XTS 4932 000 K.G 7971 KG/N

t treatment / Tratamiento rmnicol Pige / Tubo
1zat process / Medio de enfriamiento del tratzmianto térmico: n/a
de Temnparatura: nfa

Type
Tipo

AsRalled

LELALEO AR T ORIMATION / INFORIVIAGION SUPLEMENTARIA

ELECTRIC ARCFURNACE-L ADLE FURNACE-CONTENUOUS CASTING MACHIVE HORNODE ARCO ELECTRICO-HORINQ DE AFINACION-MAQUINA DE COLADA CONTINUA
ATUMINTUN FULLY KITTED STEEL, FINE GRAIN PRACTICE ACERQ CALMADO CON ALUMINIO, PRACTICA DE GRANO FINO
THE LADLE FURNACE PRACTICE DNCLUDES ARGON RINSE AND FINAL INJECTION OF CALCTUM SILICIDE WIRE LA PRACTICA EN EL HORNO DE AFINACION INCLINE AGITACION POR ARGON E INYECCION FINAL DE SILICTURO
FOR MICRODNCLUSION SHAPE CONTROL DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE EVENTUALES MICROINCLUSIONES
MATERIAL FREE FROM MERCURY CONTAMINATION MATERIAL LIBRE DE CONTAMMNACION DE MERCURIO
MATERIAL FREE FROM RADIQACTIVE CONTAMINATION MATERIAL LTBRE DE CONTAMINACION RADIOACTIVA
MANUFACTURING PROCESS OF PIFE: FABRICACION DEL TUBO:
SEAMI ESSHOT ROLLED LAMINADQEN CALIENTE SDX COSTURA
NOTREPAIRED BY WEILDING NOREPARADO POR SOLDADURA
NON DESTRUCTIVE TEST (NDT: SATISFACTORY ENSAYQ DE CONTROLNQ DESTRUCTIVO {CND): SATISFACTORIO
INSPECTION METHOD: METODO DE INSPECCION:
ate 1z insued by a computenized syntem and it g vahd with elecironic signature. Un the orginal certificate the trads-mark green coicred Tiie cemhicada se emie Med an'e shiema camputaniado y &5 vaidado con firma elecirénica.  El certficado crigimal poses impress el ogo
s stamped  |n case the ownsr of the original ceruificate would relesse a copy o e must attest itz conformity 1o the original ore tanng Tenans colos verde. En caso de que el poreeder del certificado entregue una copa, deberd garsntzer la conformidad con o] eriginal haciéndoze
upon hmself the responeibiliy for any uniawdul o not afiowed use. Any alieration and/orfalzfication will be subected 1o the law. responsable por cualguier uso tlegs! o indebido. Cualqueer alteracian yo falificactn estard sujeta a ls ey
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Tenaris

Tubos de Acero de Méxice, S.A.
Carret. México Veracruz Km 433.7 SN
Deifinc Valenzuela Tejerfa, Veracruz, Veracruz
C.P. 91697 MEXICO :
(52) 229 989 1100 tet
(52) 225 989 1600 fax

INSPECTION CERTIFICATE 3.1
CERTIFICADO DE INSPECCION 3.1

Number / Nilmero:

19003636

Page / Pagina:

5/6

(EN 10204 3.1:2004-1SO 10474 53.1:2013)

Dare / Dia: January 24, 2019

VISLIAL BSSPECTION
DIMENSIONAL INSPECTION

MATERIAL ACCORDID TG TO ANIINACE MRULT
2 FERCMAX

ONLY FOR HARD

RRE

Sl BEE:

Cuztomer / Cliente: PLESA ANAHUAC Y CIAS. SA DECV. Customer's Crder ltem / Crden Clente - [tem Customer's Reference / Rel dal Clente harnufacturers Works Crder N° /7 Confirmeridn de Vents
27849 ITEM 1 N/A 266453/01
tianufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Spacification / Normas o Especificaciones: Steel Grade f Grado de aterc: Ends { Extremas.
API SLED4S/DECEMBER 2012, ASTM A106/18, ASTM AS53/18, ASME $A106/2017 BfX42-1245/1.290 PSL1 NORMAL BEVEL
3 BISELADO NORMAL
Schedule / Cadula: Length ¢ Longitud: Guantity / Cantidad: 5 Pes/Pz Nomiral Waight / Peso Momins®
SCH 040 3I937/4101FT 025N FT 10873208 LB S357LBFT
PO/ 12.50 MTC 1750 TS G OM G TRTIRGM

DNSPECCIONVISUAL

ENSPECCION DIMENSIONAL

ISQ 15156-2: 2015 AN ANSENACE MRO103 TS0 17945: 2015

NATERIAL DE ACUERDXD A ANSINACE MROI7SIS0 15156-2: 2015 Y ANSINACE MROIQ3ISO 17845 2015
SOLODUREZAMANX. 22HRC

-

| 9155 | G

‘
| v
| 200259 |

Average length per pine

WNemrinal weight per pipe

Longitud promedio por tubo

Peso nominal por tubo

d (m}

HIY ] fhgim)

40518 1233

53671 7987

mped 0 caze the ow

upon nimself the responsibility for ary unlewiul or not allowed use.

-mark; green colored s& certiticada se emite
releaze & cop! € ofgnal one w@ung

Ary aiterstion andior falsficatior will be tubjected to the faw.

mediante sistera comput

color werde. En caso de que el paseedor del centt
responsadie par cuslguier uso iegal oirdebido, Cualquier alterannn yio faluficanidn estard sueta a ls ey

ada ¢ &5 vardade contirne elecirérica.  Ei certriczdn oniging’ pozes imen

cado enireque una copia, deberd garsnt.zar ‘e onformidad con & onigl




Tenaris

Tubos de Acero de Méxice, S.A.
Carret, México Veracruz Km 4323.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracru

C.P 91697 MEXICO
{52) 229 989 1100 tel
(52) 229 989 1600 fax

CERTIFICADO DE INSPECCION 3

INSPECTION CERTIFICATE 3.1

(EN 10204 3.1:2004-1SO 10474 3.1:2013)

Number / Niimero: Page / Pagina:

19003636 6/6

Dare / Dia: January 24, 2019

Customer / Cliente. PLESA ANAHUAC Y CIAS. S A DECV.

Custornzr’s

Cider ltern £ Grdan Clente - [tem

Customer's Beference / Ref. del Cllante: hianufacturer’s Works Grder N° /7 Conirmacisn de Venta

27849 ITEM 1 N/A 266453101
tAanufaciuring Process / Proceso de Nanufactura Product Type / Tipo de Producta: Sudace / Sugerticie
SEAMLESS HOT ROLLED SEAMLESS LINE PIPE VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standlard or Spacification / Hormas o Especifizadionas

AP SLED4S/DECEMBER 2012, ASTM A106/18, ASTM A53/18, ASME SA106/2017

Stee! Grade / Grado de acers:

B/X42-1.245/1290 PSL1

Erds / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Schedule / Cédula:
SCH 040

3937 /4101 FT

o

Quantity f Cantidad: 5 Pes/Pz

N R R E07

Nomina! Weight / Peso Mominz!
S3.57LBFT
TR TTRGIM

10873 1OE\' LB

N R L P

PARTIMENT SIGNATURE

CGMPAYTA DE RISPECCION

NO APLICA

) ERAT

wutenzed syntem ans it £ vand with electronic signaiure. On the ongine!
cwner of t‘"= onginal certificate wold releae a copy of %, ne must at % %
| upon tumself the respans bn ty for ary uniawful or not allowed uze. Any slferation and/or faimfication will be cubjected to he aw.

Lot certiicado se ervite medianie sistema comiput doy esvardado contirms glecrénca. B certricsdo ongirsl poses imprese &l ogo
Tenans color verde, En caso de que el pasesder dal ¢ sdo entregue una copia, deherd garantizar ta con‘ormidad con el original beciéndsse
responzable por cualguier uso iegal o indebido. Cuaiquier alteracion ylo faisificacién estard sueta a la ey




